



Certificate Of Analysis

Product Name	Boldenone Base	Quantity	5kgs
Batch No.	20200201	Report No.	2002-1
Date Of Manufacture	2020.02.01	Date Of Analysis	2020.02.01
Description	off-white powder.		
Ref. Standard	Enterprise Standard		
Results Of Analysis Tests			
Test	Analysis Standard	Results	
Melting Point	164-166°C	164~165°C	
Loss On Drying	≤0.50%	0.11%	
Rcsidue On Ignition	≤0.10%	Pass	
Assay	98~102%	99.5%	
Conclusion	(Be Conform With Enterprise Standard)		